
BOARD OF SUPERVISORS 
Yolo County, California 

Meeting Date: June 26, 2018 To: CAO           
Fin. Svcs.   

Hold a Proposition 218 public hearing, tabulate protests and, if no majority protest exists, adopt 
resolution approving a decrease in the fee for water service and an increase in the fee for sewer 
service for future fiscal years for the Wild Wings County Service Area. (No general fund impact) 
(Nunes/Gabor) 

Kevin Lewis, Dr. Carl Braun and Kathy Salling addressed the Board on this item. 

Minute Order No. 18-106: Held Proposition 218 public hearing and approved 
recommended action by Resolution No. 18-76. 

MOVED BY: Saylor / SECONDED BY: Rexroad 
AYES: Saylor, Rexroad, Provenza, Chamberlain, Villegas. 
[...]
* Beginning on July 1, 2019, base rates shall increase by no more than the Consumer Price Index (CPI-W 

and CPI-U) for the San Francisco-Oakland-San Jose, CA area for the most recent February to February as 
compiled by the Bureau of Labor Statistics. 

 

  



How Do You Protest? 
 
The Yolo County Board of Supervisors will conduct a public hearing to consider the rate changes on Tuesday, June 
26, 2018 at 9:00 a.m. in the Board of Supervisors Chambers, located in the County Administration Building at 625 
Court Street, Room 206 in Woodland.  Water and sewer rates are subject to majority protest, which means if a 
majority of property owners submit written protests against the changes, the County cannot institute the new rates.  
Only one protest per parcel will be counted.  Written protests must include the address of the property (or 
Assessor’s Parcel Number) and your name and signature.  You can mail your protest to the Clerk of the Board of 
Supervisors at 625 Court Street, Room 204, Woodland, CA 95695 prior to the hearing, or bring it to the hearing.  
Protests must be submitted in writing before the conclusion of the public hearing.  If you do not want to protest 
the proposed rates, you do not need to take any action.  The protest form provided below may be used to submit 
a written protest but is not required.  Email protests will not be accepted.   
 

 
 
 

 

Water & Sewer Fee Changes Protest Form 
 
I,        oppose the proposed water fee increase. 
 (print name) 
 
Property address or Assessor’s Parcel Number:       
 
Signature:          
 



 

 

 

 

County of Yolo, California 

 

WILD WINGS COUNTY SERVICE AREA 

 

WATER AND WASTEWATER ENGINEER’S FEE REPORT 

 

Fiscal Year 2017-2018 

 

 

 

 

April 10, 2018 

 

 

 

 

 

 

 

 

 

 

 

 

 

Ponticello Enterprises and Consulting Engineers Inc. 

1216 Fortna Avenue 

Woodland, CA  95776 

(530) 668-5883 

  



 
 

 
  



 
 

  

Table of Contents 

 

I. Summary 2 

II. Land Uses 3 

III. Description of Services 3 

 A. Sewer Disposal System (Treatment)/Corporation Yard 4 

 B. Sewer Collection System 8 

 C. Water Supply and Distribution System 9 

 D. Total CSA Costs 13 

IV. Rate and Method of Apportionment of Fees 13 

 A. Apportionment of Cost 13 

 B. Fee Amounts 17 

V. Administration Overview 17 

 A. General Administrative Requirements 17 

 B. Delinquency Procedures 17 

I. Fee Diagram 17 

VII. Certificates 18 

VIII. 2017/2018 Parcel Fee Roll 19 

 Exhibit A – Boundary Map 20 

 Exhibit B – Assessment Roll 21 

 

 

Acknowledgments: 

1. County of Yolo, County Administrator’s Office 

2. CSA Contributor – Cascade Engineering, Woodland, CA 

3. Wastewater Facilities – LEE & RO, Inc., Sacramento, CA 

4. Water Facilities – Luhdorff & Scalmanini Consulting Engineers, Woodland, CA 
 

   



2 
 

I. SUMMARY 

This Engineer’s Fee Report (the “Report”) was prepared for the Wild Wings County Service Area 

within the unincorporated area of Yolo County, California (the “CSA”).  The improvements and 

services to be provided by the CSA, and to be funded by annual property-related fees in the CSA 

include: 

 

 Sewage disposal (treatment) system/corporation yard 

 Wastewater collection system 

 Water supply and storage system 

 Water distribution system 

 Arsenic treatment 

 

Collectively, these systems shall herein be described as the “Services”. 

 

This report is an update to the information contained within the original Engineer’s Fee Report 

for the CSA, prepared by Shilts Consultants, Inc. of Fairfield, California, and dated June 7, 2004.  

This report includes a new increment of cost for additional services beyond the 2004 report that 

are determined to be necessary to improve and sustain both near and long term regulatory 

compliance for both the wastewater and potable water systems.  Those projects and their costs 

are reflected within the following narratives and tables.  

 

The Services contained within the original report have also been updated to reflect the current 

equipment, conditions and costs to operate, maintain and replace the facilities with current and 

future considerations.  The technical information within the original 2004 Engineer’s Fee Report 

is preserved within this Report and expanded to include those additions made to Services since 

2004.  Costs for Services were updated to current 2018 values using historic and actual operating 

and maintenance costs for Fiscal Year (FY) 2016/2017 to current.  The hourly rates shown are a 

composite hourly rate and reflect the expense of contract services for operations and 

maintenance.  The hourly rate for the wastewater system as shown in Table 2, is greater than the 

hourly rate for the water system as shown in Table 6.  The basis of this difference is due to the 

requirement that a 24-hr/day stand-by operator be on call for the facilities.  The standby 

operation costs are assigned to the sewage system due to the frequency of the callouts. In the 

absence of available information, estimates were made by the respective engineering 

consultants for the Wastewater System and Water System.  

 

These property-related fees, which are levied pursuant to County Service Area Law (Government 

Code Sections 25210 et. seq.) and Article XIID of the California Constitution, will provide funding 

for the operation, maintenance, repair and capital replacement of the Services. 

 



3 
 

This report summarizes the estimated costs for all Services, establishes the annual fees required 

to pay for all Services, determines the benefits from all Services, defines the method of 

apportionment of the fees and provides other related data.   

 

II. LAND USES 

 

The following Table 1 outlines the dwelling units and property types for the CSA.   

 

Table 1 

 

  Summary of Land Uses  

 

 

Land Use 

 

Number of 
Units 

 

Building 
(SF) 

 

Acres 

Single Family 338  85.48 

Non-Residential    

 Golf Clubhouse, Cart Barn, Maintenance Building & Parking (Lot I)  4,000 2.97 

 Sewer Disposal System/Corp yard (Lot H)   3.72 

 Water System Supply/Storage Sites (Lots O and S)   0.55 

 Nine Hole Golf Course (Lots C through F)   90.68 

 Recreation Area (Lot A)   0.94 

 Open Space Pedestrian Access (Lot N)   0.08 

 Landscaped Areas (Lots G, Q, R and U)   9.07 

 Road Right-of-Ways (Lots P and PP)   26.53 

 Emergency Vehicle Access (Lot B)   1.83 

Totals – Within CSA 338 4,000 221.85 

 
Source: Wild Wings Engineer’s Fee Report by Shilts Consultants, Inc. dated June 7, 2004 

Ref. Engineering Consultants; Nolte and Associates and EPS.   

 

III. DESCRIPTION OF SERVICES 

 

The fees developed by this report are to fund the operation, maintenance, repair and eventual 

replacement of a sewage disposal (treatment) system/corporation yard, a sewer collection 

system, water supply/storage, distribution systems and arsenic treatment system.  In addition, 

the fees include funding for capital improvements, capital replacements, contingencies, reserve 

funds and administration.  Reference is made to the plans and specifications for the Services on 

file with the County of Yolo.   

 

The annual costs for maintenance, operation and repair were assembled by using the most 

current and archival file information available from Yolo County’s administration of the Wild 



4 
 

Wings CSA.   The engineering consultants, as noted, have provided their updates and projections 

for Services.  The estimated costs for capital replacement and capital projects were calculated by 

the project engineering consultants, as noted.  The estimated annual cost of capital replacement 

is based on the estimated and remaining service life of the improvements.   

 

 A. Sewage Disposal System (treatment)/Corporation Yard 

 

The sewage treatment and disposal systems are designed and permitted to meet service needs 

of the Wild Wings community.  The treatment facility is currently permitted by the State’s 

Regional Water Quality Control Board, WDR Order No. R5-2002-0077 to operate at an average 

dry weather flow of 101,000 gallons per day (gpd).  The sewage disposal system is an extended 

aeration facility that produces Title 22 tertiary effluent which is used to supplement the irrigation 

supply for the Wild Wings Golf Course.   

 

The estimated costs for maintenance, operation and repair/replacement include site 

maintenance, control/restroom/storage buildings, pumping/piping, lift stations, head works, 

aeration facilities, flocculation facility, clarifiers, tertiary filtration, disinfection, sludge 

dewatering/disposal, emergency power, recycled water storage pond, emergency bypass storage 

pond, storm water retention pond, service and supplies, labor, supervision and on-site contract 

operators.     

 

An existing corporation yard houses all equipment and materials required for the maintenance 

of the Home Owners Association and CSA facilities.  All costs to operate, maintain, repair and 

replace the corporation yard are included in the sewage disposal system costs. 

 

Table 2 reflects the estimated costs for maintenance and operation for the existing facilities.  

Table 2 also reflects those additional maintenance and operations requirements that have been 

determined necessary for system reliability and future facility operations to sustain regulatory 

compliance.   

 

Table 3 reflects the existing equipment schedule for the Sewage Disposal (Treatment) 

System/Corporation Yard, the estimated service life, replacement value and the annual capital 

reserve requirements necessary for replacement.  Table 3 also reflects those additional facilities, 

services and studies that have been determined necessary for system reliability and facilities 

operations, and to sustain regulatory compliance.   

 

  



5 
 

Table 2 

       

Estimated Annual Maintenance, Operations and Repair Costs 

for Wild Wings – Wastewater Recycling Facility/Corporation Yard) 

       

Item Description Category Quantity Units Unit Cost Annual Cost 

1 Lift Station - Site B           
  Pumps Parts and Materials  1 LS/yr $5,000 $5,000 
    Labor 4 hrs/wk $100 $20,800 

2 Lift Station - Site B        
  Generator Parts and Materials  1 LS/yr $1,000 $1,000 
   Labor 2 hrs/wk $100 $10,400 
    Fuel 50 gal/yr $4 $190 

3 Influent Lift Station       
  Pumps Parts and Materials  1 LS/yr $7,000 $7,000 
    Labor 4 hrs/wk $100 $20,800 

4 Influent Automatic       
  Bar Screen Parts and Materials  1 LS/yr $1,000 $1,000 
    Labor 2 hrs/wk $100 $10,400 

5 WWTP Aeration System       
    Diffusers, WAS,  Part and Materials 1 LS/yr $5,000 $5,000 
    RAS Piping Labor 6 hrs/wk $100 $31,200 

6 Chemical Feed System       
   Parts and Materials  1 LS/yr $3,500 $3,500 
    Labor 3 hrs/wk $100 $15,600 

7 Chemicals       
    Chlorine, Lime, Polymer,  Parts and Materials  1 LS/yr $38,000 $38,000 

    Ferric Chloride,  Labor 3 hrs/wk $100 $15,600 

8 Instrumentation/Reagents       
     Chlorine Analyzers,  Parts and Materials  1 LS/yr $10,500 $10,500 
     Turbidity Meters, etc Labor 3 hrs/wk $100 $15,600 

9 Effluent Sampling       
   Parts and Materials  1 LS/yr $1,800 $1,800 
    Labor 6 hrs/wk $100 $31,200 

10 Laboratory Analysis       
   Outside Lab Analysis 1 LS/yr $32,000 $32,000 
    Labor 1 hrs/wk $100 $5,200 

11 Sludge Handling       
   Hauling/Sub-Contr. 1 LS/yr $50,000 $50,000 
    Labor 10 hrs/wk $100 $52,000 

12 Plant Washdown       
   Parts and Materials  1 LS/yr $1,400 $1,400 
    Labor 3 hrs/wk $100 $15,600 

13 Cathodic Protection           
   Parts and Materials  1 LS/yr $2,000 $2,000 
    Outside Contractor 1 LS/yr $7,000 $7,000 

14 Recycled Water Pond            
  Cleaning Parts and Materials 1 LS/yr $5,000 $5,000 
    Labor 1 hrs/wk $100 $5,200 

 



6 
 

 
 

 

Table 2 - Continued 
 

    

       

Item Description Category Quantity Units Unit Cost Annual Cost 

15 Emergency Storage Pond      
  Cleaning Parts and Materials  1 LS/yr $3,000 $3,000 
   Labor 1 hrs/wk $100 $5,200 

16 Storm Drainage Pond       
  Pumps & Cleaning Parts and Materials  1 LS/yr $3,000 $3,000 
    Labor 1 hr/wk $100 $5,200 

17 Emergency Generator       
  At WWTP Parts and Materials  1 LS/yr $2,000 $2,000 
   Labor 1 hr/wk $100 $5,200 
   Fuel 50 gal/yr $4 $190 

18 Building Maintenance           
   Parts and Materials  1 LS/yr $1,800 $1,800 
   Labor 2 hrs/wk $100 $10,400 

19 SCADA/PLC Maintenance           
   Outside Programming 1 LS/yr $4,000 $4,000 
    Labor 1 hrs/wk $100 $5,200 

20 Computers/Printers/Software       
  & Phones, IT Support Parts and Materials  1 LS/yr $4,000 $4,000 
    Labor 1 hr/wk $100 $5,200 

21 Lighting       
   Parts and Materials  1 LS/yr $200 $200 
    Labor 1 hr/wk $100 $5,200 

22 Electrical Costs       
    PG&E 1 LS/yr $38,000 $38,000 

23 WWTP Ground Water        
  Monitoring Wells Parts and Materials  1 LS/yr $400 $400 
   Labor 1 hr/wk $100 $5,200 
    Report Sub-Contract 1 LS/yr $33,000 $33,000 

24 Permits           
    Fee 1 LS/yr $20,000 $20,000 

         
25 Operator Oversight - TPO 5       
    Labor 12 hr/mo $132 $19,008 

26 Administration       
  Yolo County  Labor 1 LS/yr $30,000 $30,000 
  Sub-Consultants Labor 1 LS/yr $30,000 $30,000 

Operations Hourly Total   60 hrs/wk     

Subtotal Annual O & M Costs         $655,388 

 

  



7 
 

Table 3 
       

Estimated Wild Wings Wastewater Recycling Facility 

Equipment/Materials Replacement Reserves 
       

Item Description Est. Service Quantity 
(ea) 

Unit Capital Annual 

     (yrs) Cost  Cost  Replace Costs 

1 PS Site B Vault & Piping 40 1 $150,000  $150,000  $3,750  

2 Pump Station Site B Pumps 10 2 $10,000  $20,000  $2,000  

3 Pump Station Site B Gen Set 25 1 $75,000  $75,000  $3,000  

4 Influent Lift Station Pumps 10 2 $17,000  $34,000  $3,400  

5 Influent LS Vault & Piping 40 1 $150,000  $150,000  $3,750  

6 Automatic Bar Screen 20 1 $140,000  $140,000  $7,000  

7 EQ Pumps 10 2 $3,000  $6,000  $600  

8 EQ & Filter Blowers w/ Motors 10 3 $7,500  $22,500  $2,250  

9 Air Diffusers, Ras/Piping/Valving 30 1 $75,000  $75,000  $2,500  

10 Floc. Tank & Flash Mixer 30 1 $10,000  $10,000  $333  

11 Surge Pumps (Mudwell) 10 2 $7,500  $15,000  $1,500  

12 Filter Media 5 2 $28,000  $56,000  $11,200  

13 Backwash Pumps (Clearwell) 10 2 $10,000  $20,000  $2,000  

14 Steel Tanks  30 1 $750,000  $750,000  $25,000  

15 Epoxy For Steel Tanks, spot repair 10 1 $150,000  $150,000  $15,000  

16 Cat Walks & Railing for Tanks 20 1 $20,000  $20,000  $1,000  

17 Sludge Batch Tank 15 1 $10,000  $10,000  $667  

18 Sludge Plate Press 20 1 $85,000  $85,000  $4,250  

19 Yard Piping 30 2,500 $51  $127,500  $4,250  

20 Plant Process Piping  10 600 $40  $24,000  $2,400  

21 Plant Process Valving   10 38 $200  $7,600  $760  

22 Plant Process Pressure Sensors 10 8 $2,000  $16,000  $1,600  

23 Flow Meters & Transmitters 10 2 $2,500  $5,000  $500  

24 Telemetry 20 1 $128,000  $128,000  $6,400  

25 Electrical, Trans., Switchboards 20 1 $280,000  $280,000  $14,000  

26 Plant Emergency Generator 25 1 $100,000  $100,000  $4,000  

27 Chemical Storage Tanks 15 3 $4,000  $12,000  $800  

28 Recycl Water Stor. Pond, spot repair 30 1 $50,000  $50,000  $1,667  

29 24-hr Emerg. Stor. Pond, spot repair 30 1 $40,000  $40,000  $1,333  

30 Storm Water Pond  75 1 $20,000  $20,000  $267  

31 SW Pond Wet Well & Piping 40 1 $65,000  $65,000  $1,625  

32 SW Pond Sump Pumps 10 2 $10,000  $20,000  $2,000  

33 Irrigation Wet Well 15 1 $150,000  $150,000  $10,000  

34 Irrigation Pumps/Telemetry 15 4 $50,000  $200,000  $13,333  

35 Control & Blower Buildings 30 2 $48,000  $96,000  $3,200  

36 Process Blowers  10 2 $7,500  $15,000  $1,500  

37 Blower Motors  10 2 $4,000  $8,000  $800  

38 Office Air Conditioner 8 1 $4,000  $4,000  $500  

39 Restroom Building 30 1 $12,000  $12,000  $400  

40 Site Improv. & Corporate Yard 30 1 $50,000  $50,000  $1,667  

41 AC Paving 15 23,000 $1.60  $36,800  $2,453  